

R9 Certificate SlipStop 120

TOTAL MARK | Lamination films

This letter is in reference to your request for a R9 Certificate on the following product(s):

21.001N | SlipStop 120

This R9 certificate is related to the anti-slip property of floor coverings in work rooms and work areas.

Material type	Self-adhesive polypropylene
Item description	SlipStop 120
Colour	Transparent
Surface	Flat, fine-rough structured
Test basis	DIN 51130 (Issue 02/2014) Examination of floor coverings - determination of the anti-slip property - work rooms and work areas with a risk of slipping, exercise method - ramp test
Test result	Average total acceptance angle: 8,7°
Rating	Class of slip resistance: R9

iSee2 confirms that we have received the above mentioned certificate from our supplier. iSee2 can neither give any warranty nor assume any responsibility for factors outside our control or knowledge.

If you have any questions or require any additional information, please feel free to contact us at info@isee2.eu

Yours faithfully,

The iSee2-team

Groendreef 35
9880 Aalter, Belgium
T +32 9 216 67 00
E info@iSee2.eu
W www.iSee2.eu